


VAPOR 1 VAPOR 1
POS. DESCRIPTION PART No. POS. DESCRIPTION PART No.

1 COMPLETE AIR/STEAM GUN 28-00003 20 ********
2 SET OF MICROSWITCHES 28-00004 21 MAZZERI PLUG 28-00022
3 STEAM HOSE 28-00005 22 MAZZERI SOCKET 28-00023
4 RUBBER RING FOR WIRE 28-00006 23 LUMINOUS SWITCHES 16A 28-00024
5 CONNECTOR 28-00007 24 PILOT LAMPS 28-00025
6 STEAM FEED POINT 28-00008 25 BOILER 28-00026
7 COIL 28-00009 26 BOILER COVER 28-00027
8 VALVE GROUP 28-00010 27 CONNECTION JOINT 1/4" - 1/8" 28-00028
9 NUTS 1/4" 28-00011 28 T-JOINTS 1/8" 28-00029

10 WASHER 1/4" 28-00012 29 CURVED JOINTS 1/8" 28-00030
11 SAFETY VALVE PLUG 3/4" 28-00013 30 COPPER PIPE 28-00031
12 PLUG OR GASKET 3/4" 28-00014 31 PRESSURE SWITCH 1/8" 28-00032
13 NUT 3/4" 28-00015 32 MANOMETER 1/8" 28-00033
14 WASHER 3/4" 28-00016 33 SAFETY VALVE 28-00034
15 CABLE SUPPORT SPRING 28-00017 34 ELETRIC CABLE 28-00035
16 CABLE SUPPORT 28-00018 35 THERMOSTAT 170° 28-00036
17 FRAME 28-00019 36 RESISTANCES 28-00037
18 HANDLE 28-00020 37 CLAMPS 28-00038
19 SWITCHBOARD PANEL 28-00021 38 RUBBER RING FOR WIRE 28-00039

39 METAL CAP 1/4" 28-00040


	Foglio1



